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REPORT ISSUED TO 
CR LAURENCE CO. INC. 
2100 East 38th Street 
Vernon, CA 90058 
 
SECTION 1 
SCOPE 
 
Architectural Testing, Inc. (an Intertek company) dba Intertek Building & Construction (B&C) was 
contracted by CR Laurence Co. Inc. to conduct a sound transmission loss test. Results obtained 
are tested values and were secured by using the designated test methods. The complete test data 
is included herein. The client provided the test specimen. All measurements were conducted in 
the HT test chambers at Intertek B&C located in Lake Forest, California.  
 
This report does not constitute certification of this product nor an opinion or endorsement by this 
laboratory. Intertek B&C will service this report for the entire test record retention period. The 
test record retention period ends four years after the test date. Test records, such as detailed 
drawings, datasheets, representative samples of test specimens, or other pertinent project 
documentation, will be retained for the entire test record retention period. 
 
Unless differently required, Intertek reports apply the "Simple Acceptance" rule, also called 
“Shared Risk approach,” of ILAC-G8:09/2019, Guidelines on Decision Rules and Statements of 
Conformity.  
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SECTION 2 
SUMMARY OF TEST RESULTS 
 

SERIES/MODEL Palisades S100 

TYPE Sliding Glass Door  

GLAZING (Nominal Dimensions) 1" IG ( 1/4" Tempered Exterior, 3/8" Air Space, 3/8" 
Tempered Interior) 

DATA FILE NO. L8956.01C 

STC 35 

OITC 31 

 
SECTION 3 
TEST METHODS 
 
The specimens were evaluated in accordance with the following: 

ASTM E90-09 (2016), Standard Test Method for Laboratory Measurement of Airborne Sound 
Transmission Loss of Building Partitions and Elements 

ASTM E413-16, Classification for Rating Sound Insulation 

ASTM E1332-16, Standard Classification for Rating Outdoor-Indoor Sound Attenuation 

ASTM E2235-04 (2020), Standard Test Method for Determination of Decay Rates for Use in 
Sound Insulation Test Methods 

 
SECTION 4 
SPECIMEN INSTALLATION 
 
A sound transmission loss test was initially performed on a filler wall. 
 
The specimen plug was removed from the filler wall assembly. The specimen was placed on an 
isolation pad in the test opening. Duct seal was used to seal the perimeter of the specimen to the 
test opening on both sides. The interior side of the specimen, when installed, was approximately 
1/4" from being flush with the receive room side of the filler wall. A stethoscope was used to 
check for any abnormal air leaks around the test specimen prior to testing. Operable portions of 
the test specimen, if any, were cycled at least five times prior to testing. 
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SECTION 5 
EQUIPMENT 
 
The equipment listed below meets the requirements of the test methods stated in Section 3 of 
this report. 
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SECTION 6 
LIST OF OFFICIAL OBSERVERS 
 

NAME COMPANY 

Roman Jimenez CR Laurence Co. Inc. 

Garrett Osterode CR Laurence Co. Inc 

Marco Santa Rosa Intertek B&C 

Eric Rueda Intertek B&C 

 
SECTION 7 
TEST PROCEDURE 
 
The sensitivity of the microphones was checked before measurements were conducted. 
 
The transmission loss values were obtained for a single direction of measurement. 
 
Two background noise sound pressure level and five sound absorption measurements were 
conducted at each of five microphone positions. 
 
Two sound pressure level measurements were made simultaneously in receive and source rooms 
at each of five microphone positions. 
 
The air temperature and relative humidity conditions were monitored and recorded during all 
measurements. 
 
Data for flanking limit tests, repeatability measurements, and reference specimen tests are 
available upon request. 
 
Intertek B&C will store samples of test specimens for four years. 
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SECTION 8 
ACOUSTICAL TEST CALCULATIONS 
 
Transmission loss (TL) at each 1/3 octave frequency is the average source room sound pressure 
level minus the average receive room sound pressure level, plus, 10 times the log of the specimen 
area divided by the sound absorption of the receive room with the sample in place. 
 
STC Rating 
To obtain the Sound Transmission Class (STC), read the TL of the contour curve at 500 Hz. The sum 
of the deficiencies below the contour curve must not exceed 32. The maximum deficiency at any 
one frequency must not exceed 8. 
 
OITC Rating 
The Outdoor-Indoor Transmission Class (OITC) is calculated by subtracting the logarithmic 
summation of the TL values from the logarithmic summation of the A-weighted transportation 
noise spectrum stated in ASTM E1332. 
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SECTION 9 
SPECIMEN DESCRIPTION 
 

 FRAME ACTIVE FIXED 

SIZE 79" by 78-3/4" 38" by 73-1/2" 38" by 73-1/2" 

THICKNESS 4-5/8" 4-1/2" 4-1/2" 

CORNERS Butted Butted Butted 

FASTENERS Screws Screws Screws 

SEAL METHOD N/A Silicone Silicone 

MATERIAL Aluminum Aluminum Aluminum 

REINFORCEMENT N/A N/A N/A 

THERMAL BREAK MATERIAL N/A N/A N/A 

DAYLIGHT OPENING SIZE (X2) N/A 34-1/2” by 70-5/8” 34-1/2” by 70-5/8” 

 

MEASURED OVERALL INSULATION GLASS UNIT THICKNESS 0.983" 

SPACER TYPE Aluminum box 

 

 EXTERIOR SHEET GAP INTERIOR SHEET 

MEASURED THICKNESS 0.223" 0.397” 0.363” 

MUNTIN PATTERN N/A N/A N/A 

MATERIAL Tempered  Air* Tempered 

LAMINATE MATERIAL N/A N/A N/A 

 

GLAZING METHOD Channel 

GLAZING MATERIAL Rubber gasket 
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 TYPE QUANTITY LOCATION 

WEATHERSTRIP 0.270” by 0.270” Polypile 
with center fin 

1 Row Perimeter of frame 
(interior) 

1/4" Rubber leaf gasket 2 Rows Perimeter of Frame 
(Exterior) 

3/4" by 1/16” Foam pad 1 Row Meeting stiles 

HARDWARE Latch lock 1 Locking Stile 

Keeper 2 Head and sill 

Locking pin 1 Locking Stile 

DRAINAGE 1-3/4” by 1/4" Weep 
slots with covers 

4 Sill 

 

TOTAL WEIGHT (lbs) AVERAGE WEIGHT (lbs/ft2) 

408 9.44 

* - Stated per Client/Manufacturer, N/A-Not Applicable 
 
Photographs are included in Section 11. 
 
A drawing of the test specimen is included in Section 12.  
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SECTION 10 
TEST RESULTS 
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SECTION 11 
PHOTOGRAPHS 

 

Photo No. 1 
Source Room View of Test Specimen 

 

Photo No. 2 
Receive Room View of Test Specimen 
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SECTION 12 
DRAWINGS 
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SECTION 13 
REVISION LOG 
 

REVISION # DATE PAGES REVISION 

0 03/22/21 N/A Original Report Issue 
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